BLADE FX150 DICDATOR UTV PARTS CATALOGUE

ar

1.B1 23 % 5% /Front suspension system
2.75 23 %51 /Rear Suspension
3.%5[6) %4 /steering System
4.F8 88 % 51 /Electric parts system
5.FE#%/seat
6.8 % £/ Body And Accessories
7.9 H % £t /Fuel System
85048 - #A5Rim and Tire
o/ HES RO/ AHRR

t Intake and exhaust

system/Cooling system
10424 % StOperation System
12. FZE K i 4 Frame and Accessories

. BIIE1*E %45 /Front suspension system

‘3
8 -——-*

@-ﬁ

*@gu‘*’

16 14 10 ® 17 14 15 8
201 B_
1 Tl y
. e 19 o »
® ®
| A Iy
15 12 : : 13 15
T
[ ] e
& ' T.
- [ ]
16 l 16
[ ] [ ]
B=S o |PXHF EXAR S
Item No. ERP REHHR S Chinese name English name Specification
1 010600014 WPEEOT (L) Steering knuckle assy (left)
9 010600015 200\ BE¥ @1 ((A) Steering knuckle assy (right)
2 010600053 BITRER| 2 Front brake disk $160
3 RAE=ER Screw hex-flange M6X12
4 010600016 200\ EEHER Hub -front wheel
5 010600108 WNERRDEHE Front drive disk sleeve
6 R flat gasket
7 FFiER slotted nut
8 FOLH cotter pin 3x45
10 010600043 WEREE (£L) Front upper swing arm left
11 010600045 WEREE (BL) Front upper swing arm right
12 010600044 NERES (EF) Front lower swing arm left
13 010600046 YEREE (BAF) Front lower swing arm right
14 010600017 2000 & _EBRSLE A Upper ball-joint assy
15 010600018 20040 B FERLE Lower ball-joint assy
16 F O cotter pin 2x45
18 010100092 EBERE Swing arm nylon bush
19 010100343 EBRNNE (BN) Swing arm steel bush
17 010100098 R AW Swing arm dust-proof cover
20 NAZE=ER Screw hex-flange M10x80
21 NAEZNIES hex-flange locknut M10

—. [FEIE A5 /Rear Suspension




— 4 |\56*
. 22 : a b 13 J 35 35
oot cop @ EE NS0 g
'I'. gy reaw 'l e v
& 1 5. T 27
1] I '
e B-g
iy T
'l X 15
| 1]
—t
! 1l
ES o |PXEF EXAH S
Item No. ERP BLHFARS Chinese name English name Specification
1 010600035 Kol ENGINE
2 010600088 YE150R M EmE Rear suspension
3 010600082 PERMBEKHIE-3 Bush-3
4 010100093 BN ERERE Rubber sleeve
5 010600080 PERMBEKHIE-1 Bush-1
46 010600081 PERMBEKHIE-2 Bush-2
6 10100213 NAEZER Screw hex-flange M10*75
7 10100203 NAE=EHIES Hex-flange locknut M10
8 10600087 YPE150 R BIRE Front Hang
9 010600078 WEFE Damping sleeve
10 10600086 YEBHARER Rear hang shelf
11 10100054 B Hub rear wheel
12 10100217 NAEZER Screw hex-flange M12*60
13 10100215 NAE=EHIES Hex-flange locknut M12*1.25
14 010600003 YPERKH Rear axle
15 10100045 s R Bearing seat
16 10100217 NAEZER Screw hex-flange M12*60
17 10100215 NAE=EHIES Hex-flange locknut M12*1.25
18 10100108 PERETI R Chain adjuster
19 010100202 NARE Hexagon bolt
20 010100085 HE62*06R2 Bearing 6206
21 010100105 62FE Clamp spring $62
22 10100037 fa RME AT ZE(E) rear axle fixed block stop shelf left
23 010100209 NAEZER Screw hex-flange M10x20
24 10100221 M324% £ M32 nut A
25 10100221 M324Z £ M32 nut i
26 10100046 PEEOE R Rear chain wheel spline housing
27 010100245 NAEZER Screw hex-flange M8x20
28 10100049 530-3215 8550 Sproket
29 10100047 BRIER Rear disc brake
30 010100314 MLAARA Flat hexagon socket screw M10x12
31 10100053 o B I R Rear break disc spline housing
32 010100209 NAEZER Screw hex-flange M10x20
33 10100036 B RME AT ZE(H) rear axle fixed block stop shelf right
34 10100044 FIZE £H o R Brake shelf
35 010100084 E62*32RS Bearing 62/32CLU
36 010100104 d65KH Clamp spring $65
37 10100051 BXRM/IHE Shaft housing L=7mm
38 10100057 KHE Shaft housing L=27.5mm
39 10100217 NAEZER Screw hex-flange M12*60
40 10100215 NAEZ=EHIES Hex-flange locknut M12*1.25
41 010600063 TR EREER setting plate
42 10100203 NAE=EIES Hex-flange locknut M10




43 010600073 WPEREZR Chain wheel guide wheel

44 010600069 e bearing 6287

45 010600072 WERRBANE bush

47 010600067 PERZBHE clamp spring

48 010600076 WPE KRR Chain wheel limit pedal

49 10100203 NAZE=EES Hex-flange locknut M10

50 010600107 530H-44 T3 H55% Chain 462X 944
52 10100111 RS Gear shift arm

53 010600077 HPE13N5ER Engine small chain wheel

54 010600176 INGEREER A Gasket 8*37%2
55 10100435 REZE=ERGEIREL) Screw hex-flange M10X120
56 10600060 NAEZER (AIRER) Screw hex-flange M10X150
57 10100436 NAESER (AohilERE [Screw hex-flange M8X150
58 10200193 NAZE=12% (RHlEmE  [Screw hex-flange M8X70
59 10100203 NAE=EIES Hex-flange locknut M10

60 10100234 EH flat gasket M8

61 10100240 EEY spring washer M8

62 10100203 NAZE=EIES Hex-flange locknut M10

63 010100242 NABSIELY Hex-flange locknut M8

64 10100203 NAEZE=gHES Hex-flange locknut M10

65 010100220 FFHEIR Concave nut M18FEF
66 010100256 FOHE Pin $3.5x40
67 10100346 RICER knurled bolt M10X42

. ¥ %% /steering System

|
v —
|

m ‘

BS o |PXAHTH XA S
Item No. ERP BEHHRS Chinese name English name Specification
1 10200172 2504 M4l Redirector

2 010600023 150U EXR@EREM Steering connecting rod

3 10100024 4007 R4 Steering columns

4 10100029 ARE 320 Steering wheel

7 10100132 FREE Steering wheel cover

5 10100001 e Copilot handrail

6 10100004 FIEWIXFE Copilot handrail grip

8 010600094 Y E 1505 [ RIHT Steering tie-rod

9 10100397 2000 AP ERSL (22 ) Ball joint

10 10100244 M8*1675FE=1218 M8*16 Hex-flange bolts

11 010200125 M8*65X A A= 1812 M8*65 Hex-flange bolts

12 010100242 YEEEES: M8 self-locking nut

. B8 ZGi/Electric parts system




’

25
mlmu

| rrreee '
Koo nlrmm

i i

2l

= E=1
S ERP RRHHIGS | T B RCEL —
Item No. Chinese name English name Specification
1 010600019 PE1508FL% Wire hareness
2-3 010200163 UTV-250]00 28 Roof light cable
4 010100121 EREREREES Vehicle speed sensor cable
5 010100012 +— Rk Regulator
6 010100013 BN Igenitionr
7 010200042 LEDJIUXT Roof light bar
8 010200397 CiPNSE= Headlight left
010200396 RIRMTE Headlight right
10 010200394 TENE led bar light left
010200395 TENA Led bar light right
10 010100127 BEM (k) Taillight left
010100128 BEL (H) Taillight right
11 10100009 LG Horn
12 010100166 B+ Battery clip
13-14 010100137 EBHf 12V 9AH Battery
15 10100011 EEEEEE 0 Start relay
16 10200032 T AR AR Roof light switch
010100341 ZHARAR spare switch
17 10100156 BB AR Horn switch
010100157 RAIBRHAR Front light switch
18 010100079 2505 K Ignition Coil
19 010100153 NE (FH=EETR) Instrument
20 010600098 WNE1505 EMEZE Ignition coil bracket 4
21 10100010 EE Ignition switch
22 10100237 M6*2575 F R =124 M6*25 Hex-flange bolts
23 10100325 M6*207< A A= 1212 M6*20 Hex-flange bolts
24 10100228 M6 FE=12E M6 Hex-flange nuts
25 10100223 +FERLBHZ self-tapping screw
26 010100122 EREEEE Speed sensor T
27 010100115 ERIEREEZEE Speed sensor bracket
28 010200044 N Magnet steel 4
29 010100015 FIETHR Brake Lamp Switch 1
30 010600099 i ®6.7 clamp 4

F. EEi%/seat




Z2 - 12
&S ERp S | T COH A i
Item No. Chinese name English name Specification
1 10100139 EE1% big Seat
2 10100149 FEPEREE Main driver seat slideway
3 10100150 HEE S Eh = Vice driver seat slideway

10100133 ZEEH
4 10100132 Ro Safety belt assembly
5 010100329 R EE#5 AR AR Seat reinforcing plate
6 10100078 EEXEE Seat support shelf

7. &1/ Body And Accessories

—
-

2—TTTITTTTT
TTITTTITT 23

18
&
<

esoo TIT]

< 27
25—eoe®e il

W19
PR RdbEr R B —24

= = |PXAEH BEXAH s
Item No. ERP BLHHRS Chinese name English name Specification
1 010100072 15071 E AR Front fender
2 010100172 1505 %= Hood
3 10100072 IRk Front guard
4 10100071 R B A Footrest pedal
5 10100114 IEIEER Extended connecting plate
6 10100168 EBKR Seat baseboard
7 10100145 EHER Back board
8 10100143 EEFE Cargo box
9 10700039 400f5 E R Rear fender
1 010100159 mEZENR Left guard plate
010100160 MEGENR Right guard plate
10100173 e Left wheel arch

a
9




10100174 VeI Right wheel arch
13 010100138 EE Rear mirror
19 010100158 BERESR Rear mirror shelf
15 010100125 NEE Instrument panel
17 10200052 FHENXIEIE Windshield
18 010100276 HXIFIERHED32 Windshield clip
20 10100131 BHED Plastic hook
21 10100261 L Cable Ties
22 10100235 M6*16+F i SLiER M6*16 Cross pan head bolts
23 10100231 M6*1675FE =121 M6*16 Hex-flange bolts
24 10100117 & Snap fastener
25 EXESS Decorative gasket
26 AN FIZREE six inside angle bolt
27 M6iZ £} M6nut

. BRIBMRLE/Fuel System

g

=
?o

= =
S erp EpE S | TR Ei'%ﬁi =
Item No. Chinese name English name Specification
1 010700140 400_L & HFE-2 Fuel tank
2 10700127 HEFX (B) Fule tank switch
3 010100332 MRS (wHERL) Fuel tank cap
4 10100019 FHEIRHER Fuel filter
5 10100326 HEFRO08.5 Oil pipe clamps
6 10100241 M8 A E=BHUEE M8 Hex-flange self-locking nut
7 010100245 M8*2075 &= 121% M8x20 Hex-flange bolt
8 10100182 RSB D06*8 Oil pipe
9 10100284 SR RER gas sensor
RAE=ER M6X16

J\. ® - B #4Rim and Tire




= | =2

S ERP BR{F 4R S PXEH ﬁx.ﬁﬁ i
Item No. Chinese name English name Specification
1 10100054 RIXhE Hub rear wheel

2 10100186 10T 505 10*7 Rear rim((aluminium alloy) 10x7

3 10100185 10~H B 10*5 Front rim 10x5(aluminium alloy)

4 10100190 KERE22x10-10 Rear tire22x10-10

5 10100189 KEHE21x7-10 Front tire21x7-10

7 10100220 FHEIR Concave nut M18x1.5
8 10100256 FOHE Pin $3.5x40

9 10100205 ISR ER Cap-type nut

10 10100136 fhs Dust-proof cover(plastic)

11 10100281 KB Valve

. BIHESRE/ B E R Intake and exhaust system/Cooling system

M=

can ﬁ'—'gi

E= = |PXAR EXAW s
Item No. ERP BEHH4R S Chinese name English name Specification
1 010100279 PD241k;H 3T EPAKTS PD24 carburetor
2 010900001 YE250Z8 523 Air cleaner
Air cleaner |NVEZIZK Bolt M6X20 M6X20
mount NE B R IERE Nut M6 M6
3 010900003 YPE250HSE Intake pipe joint
4 010900004 Y E 2500 S 1L Intake pipe
5 010700003 A00HSE R Intake pipe Assey
6 010600107 +iE 40-64
7 010100323 5 33-57
8 AV thF Nt M6X16
9 VAV RZNL RS M6
10 010100179 AR oil-cooling
11 010100180 HAE oil cooling pipe
0il cooling |7~y 2 02HM5X30 Bolt M5X30
mount IS FVEZ B REMS nut M5

0il cooling

O IEEM12X26

Hollow bolt

Skz3




pipe mount |‘F#®12-18X1.2V Flat gasket i 5
12 010600040 150N EHE R Muffler

nuffler {Tﬁ%/ﬁ%ﬂ!}?*ﬁ M8X20 Bolt M8X20

nount IS B PR RS Self locking NUT M8

7N F IR EEMS NUT M8

13 10100118 HERBRT Muffler gasket
14 010100016 HENEHR oil and gas separator
15 010100086 HENEHRFHE oil and gas separator clamp
16 010600020 ZRHISH secondary gulp valve
17 010600021 ZRWNSEER secondary gulp valve washer

+. BER L Operation System

1 10100040 hn B AR AR Brake assembly
10400126 FEWR (1) Front brake pads
10400127 FIERR (F) Rear brake pads

2 010100347 FIZEBR Brake pedal

3 10200072 250 iR Acceleration pedal

4 10200141 25085k [E 7 FE Pedal holder

5 10200071 250F %28 Hand Brake

6 10100082 THEF Shift handle

7 10100282 LY Shift lever

8 010100035 FIETE+HEF Brake thimble and pin

9 10100064 BEEARNE X Bush

10 10100087 FIZEREER Brake pump mounting plate

12 10100100 RE B el i 25 Brake Pedal return spring

13 10100112 FIERREE Brake pedal bushing

14 10100103 SHBREIE Accelerator pedal spring

15 10100102 TR uEuE Shift limit return spring

16 10100091 THRAREER R Shift limit board fixed gasket

17 010100088 THIPRAIM Shift limit board

18 010100090 TRTIER Shift support plate

19-20 10100109 THZEREEE Shift support plate fixed sleeve

21 10100095 THRUREEE Shift limit board fixed sleeve

22 10100099 RIS IF X2 Brake Pedal switch spring

23-24 010600037 Y E 15010 4% Shift gear line

25 010600036 WNE150581 1%k Throttle line

26 10200070 250F F % Brake line

27 010100092 BEEERE Swing arm nylon bushing A
FIZEH rear brale calliper left
BREPR (FH) rear brake calliper right
BREDR (L)
ARIEDR (£) front brale calliper left
BIRIEDR (A) front brake calliper right




+—. FEZER M Frame and Accessories

2

-

g

"= | =

ES ERP BHHES | DA RXER AT —
Item No. Chinese name English name Specification
1 10600051 NEFZR Frame

2 10600117 Y\ B 150817 {£ B AT 5 1Ak Bumper Decorative sheet

3 AN R LiEE Bolt M6X20

4 NAESES Screw hex-flange M6

5 10100170 fRBEAL (A1) Front bumper

6 10100151 BMEZSEINE Front joint pipe(longer)

7 10100152 BREZEMNE Rear joint pipe(longer))

8 10600151 Y E150F ] JEAL Longitudinal Half door frame left

9 10600153 Y E150F ] )EAR Longitudinal Half door frame right

10 10600116 WE150/NE] )R Longitudinal 150 Half door sheet | & (—&4F)
11 10600157 & 150511 2 22 Longitudinal 150 lock bracket

12 10600119 HNE150] IHFEERE

13 10200095 E3RE half door lock

14 =R cap nut

15 M6 M6 flat gasket

16 BRER Rubber pad

17 RAANARELER six inside flange head bolt

18 10700138 400EERE rear shelf

19 10200094 it Roof B

23 10200050 e Roof Sealing strip EH

20 10100357 APAN -y s six inside bolt 6X20

21 10100228 NAESIES hex-flange nut M6

22 10100276 B Roof clip $32




